ZOJE

ZJ5781
D-series

Electronic button hole sewing machine

Insturction manual and parts book



(1. TFHNEEST/IMPORTANT SAFETY INSTRUCTION |

D B IHE, iS4 A SIS SR,
2) BEMIGSRZ G, ISR UIJIMIRR ML . il B RL.
3) fEHIE SRS, SEIINLE B 5 1 TR ARG 0] 2 B R B ) 4> i S 4 )
4) KREEGINIRA ZaTTR, IR, AbaEgIilizi.

TR AEIINLN, THEEIINL EE R G b5, BT RIEITC.

1) Never operate the machine unless the oiling tank has been properly lubricated.
2 ) Be sure to remove any dust from the hook or bobbin thread cutting knife section at the end of the
day, and check the amount of o0il remaining.
3) Be sure to return the activating pedal to the home position after the machine has started to run.
4) A safety switch is installed so that this sewing machine can’t be operated in the state that the
machine head is tilted. When operating this sewing machine, turn the power switch ON after

setting the sewing machine to the bed base properly.

(_II. 3%/ SPECIFICATIONS ]

(1. fLFh/Subclass |

5780D Z 1 LTS BHHR LA LA T R AL
5780DSerise Computer-controlled high-speed lockstich Straight Button-holing Industrial

Sewing Machines has the subclass machines below.

— »

=

] 5 =

Subclass %

A
ML BLTIRES) ZPAS) ZEHI1C B (B) FEH®
Subclass Width of noose Sise of cutter Sewing length Major application
K 6mm 6.4~31.8mm K 41lmm BEIAIAC, A2, AR, 2SR

5780DS-V3
5781DS-v3| The maximum 6mm | (1/4”~1-1/4) | The maximum 4lmm | Buttonholing of cloth such as men’s

shirts,blouses,work uniforms

K 6mm 6.4~31.8mm BK 41mm THil. POLO #2354t 2IRI 14T
5780DK-V3
5781DK-v3| The maximum 6mm (1/47~1-1/4) The maximum 41mm T-shirt polo shirt knitted material
5780DL.V3 K 6mm 6.4~31.8mm BK 120mm £ N G N W 1 N 3 R K

5781DL-V3| The maximum 6mm (1/47~1-1/4) The maximum 120mm | Buttonholing of cloth such as men’s

shirts,blouses,work uniforms




2. $#&/Specifications |

e Bk

BLETEIE FRUE Smm

LRI P 3600rpm (I 4200rpm)

B DPX5 #11] ~#14]

FHATATRE 34.6mm

Jies DP % 4= [ Zy et il e ik

JE R Tt 6mm (AMERE) B 17mm GEAEEHR D
RIS 7 5 fikr Tk a1 ANEEAR « 2 AN EEBO

B IIRE Bk B (FENLES IR 3N bl R 4k)

A R E) 5 2 ik Tk =

FREFIKE) 7 iQUIEES

VML i iQUIEES

[ £k5K JIHLEE PTGk K 37 3 o T AR A P - B L AT i B CPAT R BRIk 1)
SEI AR AL UL, A (PRI BUERE S 30 A
1AL REEL 500 MAEFE

HMERSE HURTERE 200mm. & 360mm. K& 570mm
Bk & 55Kg

HLIR ] 220V

2. #HE/Specifications

]

Name of Controller specifications

Width 5mm (Min: 0.05mm)

Sewing Speed Standard 3600rpm  Max 4200rpm

Needles DPx5 # 11 ~# 14]

Stroke of Needle Bar 34.6mm

Shuttle Type DP, All-auto Rotation Oil-supply Shuttle

Presser Height 6mm (Customized Setting) Max 17mm(Reverse pressure lifting foot )
Winding Build-in Type (winding at machine running)

Cloth-feeding Driving Device

Pulse Motor

Swing Needle Driving

Pulse Motor

Knife Driving Device

Pulse Motor

Upper-thread Tension Function

Solenoid Tension Method User can set the data at control panel to adjust each

part (Parallel Part, Doubling Part Tension)

Stitch Form

Angle, Radial, Round (Selected at Control Panel) and other 30 types

Patterns in Memory

500 Patterns

Size Width 200mm. Height 360mm. Length 570mm
Head Weight 55Kg
Motor used single phase 220V




(3. FrEERR—%

AL

2% /Standard sewing shape list )

3. das AL

4. A

5 iR amER

6. Ta G I &R

§ BERT
5

. B*NRESNER

10. B0 RE PN E

11. ¥H#

12. Hfaf

BERT

i

14 £ABKNED | 15 ¥ AEDUET

BERm

ai

17. AL HIEE R

0 BREm
|[!ﬁ

g BEEm
1

-

| 21. pa s mEm

24

19. A¥AW, 22. mENNE L 23. BRlEAL 24.
= u HEER
19 20 23
25 ¥AmEM | 26 +AEM 29. M IR
REET I
25 26




| 3. brHESERTEIR— M #/Standard sewing shape list |

1. Square type

2.Round type

3.Radial =quare type

4, Radial type

9.Radial straight bar—
tacking type

6. Radial taper bar-
tacking type

PANFL
DISFLAY

PANFL
DISPLATY

PANFL
DISPLAT

2

PANFL
DISPLAT

3

PANFL
DISPLAT

PANFL
DISPLAT

5

PANFL
DISPLAT

6

T.Eyelet sguare type

PANEL
DISPLAY

2

| 13. Semilunar square
type

8 Fyelet radial type

9 eyelet straight bar—
tacking type

10 Fyelet taper bar—
tacking type

11. Semilunar type

12 Round square type

PANFL
DISFLAT

PANFL
DISPLAY

g

14. Semilunar taper bar
tacking type

15. Semilunar taper bar—
tacking type

PANFL
DISFLATY

10

PANEL
DISPLAY

PANFL
DISFLATY

12

16.Fyelet semilunar
trpe

17.Eyelet round type

18. Square radial type

PANEL PAHEL PAHFL PAHFL PAHFL PANFL
DISPLAT DISPLAT DISPLATY DISPLATY DISPLAT DISPLAT
c—
13 4 16 16 17 18
19. Square semilunar 20. Square round type [21-Square straight bar- 22. Square taper bar- 23.Badial semilunar 24.Badial round type
type tacking type tacking type trpe =
PANEL PANEL PANEL PANEL PANEL PANEL
DISPLATY DISPLAY DISPLAT DISPLATY DISPLATY DISPLATY
9 20 1 22 23 24
25, Semilunar radial 76. Semilunar round . 28 Bar—tacking, right | 29 Bar—tacking, left 30 Bar—tacking, center
27.Bar—tacking
type type et _emt ent
PANEL PAHFL PANEL PAFFL PAHFL PANEL
DISPLAT DISPLAT DISPLAT DISPLAT DISPLAT DISPLAT
28 26 7 28 29 30




(4. ¥k ]

5780D 3 i B N3RS I RIER

© | #¥% onjoFF FE Power ON/OFF switch
O | BONMNK (5780B FF(D Machine head (5780B Series)
© | BER Operation panel

‘ ) EEM. BIEER Presser lifting pedal and start pedal
(5 BRI ER Thread stand device




II. %3/INSTALLATION

K fEk:  BIBRANN, HED2 AN ERT.

% WARNING: To prevent possible accidents caused by fall of the sewing machine,
perform the work by two persons or more when the machine is moved.

(1) #HIZEZEE/Set-up of the table

D MREHESTO 4 FEREe.

2 REEREEENEREER e (44, RERTKEe-

3 RNk EHFOEEIEHOL.

D AEEINENRBERS LS, TR @ M0 Eaiik.
pER: WRABERAE, NikEgite fIR @l (kA

1) Pass four bed base fixed screws (10)through bed basc @
2)  Set rubber cushions (5)to holes (6)and then fix on the base.
3) Fix head support bar ©on table®.
4)  After placing the sewing machine main unit on bed base ® commect pedal @
T o pedal switch ®,connscting rods © which have been supplied as accessories

- CAUTION : Adjust the positions of the pedals so that connecting road © and
otherparts collide - at




(3) S47¥H1:{kR%%/ Installing the sewing machine main unit .
R REHIOYE, 82 AN E#T.

P T e e e 7 e e \
| >R FPRERBERENERBERE |

|l RT, SNBHEIIN&H G, I

> CAUTION; To prevent possible accidents :
caused by the tail of the sewing machine,

1
1
perform the work by two personal or more when |
1
1

the machine is moved.

onilE EE BN BN BN BN BN BN BN BN BN BN BN BN BN O O,

CAUTION: Place hinge plates Qand shaft
bearings @in two places on the head base and

1
1
1
| fix the hinge plates to the machine head with
I\ setscrew @in two places.

e o -t




(4) Z22IHLHI 7818 7 ¥%/ Tilting the sewing machine head

KfE: EIBIRREINN, HEEPERBINRETE.
AT PiERARKEENIE R EHY, HREBEZ 5 HHTIRE.

U ZEIINLIS , TE RS, i IINLNL K ST @S AT

7

/ >R

1 1. BTN, FERLGIR ERE
! B LKL RO,

I 2. ABTILEEZINRRET, Bt
: PUREKFHIMTT, R EIEII0L.

|

\

N o e e e - - -

: en tilting /raising the sewing machine head, perform the work so as not to allow
% WARNING : When tilting /raising the sewi hine head, perform the work t to all
your fingers to be caught in the machine, to avoid possible accidents caused by abrupt start of the

machine, turn OFF the power to the machine before starting the work.

When tilting the sewing machine head, tilt quietly the sewing machine until head supper bar@comes in.

» CAUTION:
1.Make sure that sewing machine head support bar
@is placed on the table before tilting the sewing machine
2.To protect-fall-down, be sure to tilt the sewing

machine in a level place.

o T mm mm =
— - -




(5) ZEFFRHEE/Connecting the safety switch connector

FIIFHLL G5, TR
I 1 @3 3z 2 MLk 5 ity L B A
JP7@ L, HEPEFFE,

After open the machine cover,
connecting safety switch connector
® with connect®located on the
&R/ Cord clamp PCB which is on the back of the

machine.

(6) #4yHAR %22 /Installing the hook oil shield plate

FITE] 2 025 T @I 4T A @2 ke F IS ) @ L.

Pioinintntiniaiie i ~

BER: BRI EEES
DIHLET, B RN AR T
xo.

.0

- = = —

- e o o o e e = e o o e =

P e e TR

» CAUTION : Fixes the sewing
machine so that it does not come in
contact with kook oil shield plate

@ when raising/tilting the sewing

machine.

P




(7> ¥EAEHEIZEEE/ Installing the operation panel

FAR4T @ 22 4F R 22 O [l
SERIGHR B, FinRT
EiRIlLe.

Install hook il shield plate
@onto bed base@with setscrew
o

(8) B AI4BE/ Managing the cord
T — LS A EIsE 2L, —ihafRih BBV W AE(E .
R BURSEZIVLIET. WAL RIT RS E.

Slowly tilting the sewing machine, check that the cords are not forcibly pulled.
P CAUTION : When you tilt the sewing machine, make sure that the sewing machine
head support bar®is placed on the table.

10



(9) HREEBGH° E £ %5 /Installing the eye protection cover

*fEk: AT R EE CEFFIIREE, i ZREX,

€ ZRIRIE BT @5 {42211

* WARNING : Be sure to attach this cover to protect the eyes from the disperse

of needle breakage

Be sure to install and use eye protection cover @®and use the sewing machine.

L3N, &) l?i G Jﬂ(ﬁfﬂ
When placed longitudinally When p EE; horizontally
\ )

##{r A7 /Operator
[ A 03/Operator

(10) BEFFKHIE € /Fixing the temporary stop switch
BTy, EEITRO A RS, BT S IRET, O BORAS, ARJA R [
HRAT @A [i] E HRET @] i 4 .
The temporary stop switch has been in the state as shown in figure A at the time of delivery.
Loosen setscrew @and set the switch in the state as shown in figure B, and fix it with
setscrew @together with setscrew @ supplied with the machine.

11




(11) iF2k#¥/Thread guide rod

-
F
=
e ——
-ﬁ"" =
- P ]

THEIE Lot % 2 AL A I T
P EEe:3 i

Securely fit the thread guide rod so
that two side holes in the thread
guide rod face the thread guide.

(12) £R%23E '8 (1)%2%%/ Installing the thread stand

D) AU, e 27K

G ERIFLE

2) fTREEIRFO, Ak

HEMRE,

3) AR TR AT ARC LRI, 1540

HIHA N AT @ 5 d 2%

1) Assemble the thread stand,
and set it in the hole in the top

right corner of the machine

table.

2) Tighten locknut®to fix the

thread stand.
3) When ceiling wiring

possible, pass the power cord

through spool rest rod @.

12




[

IV. ZZZINLHFVLET I #E 25/ PREPARATION BEFORE OPERATION ]

(1) 1N/ Lubrication

KER: ATHERRESERASFS, HXREEE, BADBREILED)EERT.

WARNING : To protect against possible personal injury due to abrupt start of the machine, be

sure to start the following work after tuning the power off and ascertaining that the
motor is at rest.

S A e

Detailed diagram of oil amounty adjusting section
\ ’W.in'ﬁ’-’(]i] pipe
|
|II
\ ’_'o

\
| e
* /Decrease
YL /0il amount
£ /Increase

1) [a] e 2 B by
OFEHLIH I F] MAX i S B .
2) TR ERIRE
OFrFah & 17 [ iR £r@, S8 Ja HI & i 1 iR ET @347 /15 .
OV HERR IR I, $7 i S TR T @ U k>
OMERT G, 15 IR L7 [E 5E .
O W g2 DI BB I A FIRL (42 200, (] 2 AT BN AR 58, e ILAE N 2~3 i
Blilhe 5348, [ R ARTEOR N FLen L h, RS Bl B .
1) Lubrication oil to oiling tank.
O Fill the oiling tank with Oil up to the level indicated by “MAX .@” .
2) Adjusting the lubrication for the sewing hook
O Adjust the amount of oil supplied to the sewing hook by loosening lock nut ®and turning of
amount adjustingscrew ©.
O Amount of supplied oil is reduced when turning the screw ®clockwise
O Fix the screw with lock nut @®after adjusting the lubrication for the sewing hook .
O When you first operate your sewing machine after set-up or after an extended period of
disuse ,remove the bobbin case and apply a few drops of oil to the hook race .In addition,

apply a few drops oil from oiling hook®in hook driving shaft front metal @to soak the
inside felt in oil .

13




(2) Hl&FRI223E 775 /Inserting the needle

KfER: AT BNERRESERN G, EREER, FINDAE RS E#T.

KX WARNING : To protect against possible personal injury due to abrupt start of the machine, be
sure to start the following work after tuning the power off and ascertaining that the motor is at rest.

1) MWW LT, JEHUE AR R 5% 2]

HI A
2) RIGIEHVEHE A AT FL R B AL, 37501
E[E 2 12470,

3) HLEHE ] DPx5-(#11J~#147).

B
i
i
8
=
¥
=
¥
R
>1#
S
i
%

1) Hold needle with its recessed part facing toward the operator side A.
2) Insert the needle fully into the needle champing hole ,and tighten needle setscrew @.

3) Usea DPx 5(#11J ~#14J).

14



(3) E£RHI 5 287775/ Threading the needle-thread

i g
Cotton thread  Synthetic filament
spun thread thread

1) 2 o~@H) )i 717 % 2k .
2) O FFETI, A A IR 2R A A N 4R 2 B N 7
3) EHNLEAF, SR FLITIERAF,

1) Pass the needle thread in the order @®to ®as shown in the figures.
2) The threading can be done easily by using the needle threader supplied with the machine.
3) Change the thread guide threading method according to the thread to be used.

(4) R5FTHIF L& T7 7%/ Threading the bobbin case

[SEinlio g whing ==
Whip stitch &
==

$8it5 /Bobbin Bi7% /Bobbin case

ROEEBN T MM G LT %

1) kPR J7 IER D2

2) AT FLNe, RGHNKAHESN Tk, HRFLFLn,
ML K

3) THEEHHT EAREME NSNS, ORI ZFLTTIEAR .

Rotating direction of bobbin and threading

1) Fit the bobbin so that it rotates in the direction of the arrow.

2) Pass the thread through thread slit @, then through under the tension spring @, again
through thread slit ®,and pull the thread from @.

3) Threading at @for purl stitching is different from that for whip stitching .So, be careful.

15




(5) JELk5K J1/) %/ Adjusting the bobbin thread tension

FERRFEF L N LI E, RLA LR 2 Jn, TR TSR A R B R 5Kk 7).

HBREE | 0.05~0.15N | FEMRFTHRML K, Bl FNEN, BRFEMAEH T
23

PEiihgE | 0.15~03N | FEMRTTHRINLZ L, HRMERMN DB, R7EA T
23

) ELIR BT @A ¥z, JREGK AR, MRS, AR AL,
2) MEHACLTEEOINLERIY, ISTESK TR ES, M RR NG, O ANLIRAT B 1k
THHEE, TS B 2 A ML TK 711 FHR R 0.05N it .

Adjust the bobbin thread tension as given below when the bobbin thread is pulled up at the position
where thread slit @ of bobbin case comes up .

Purl stitch 0.05~0.15N To such an extent that bobbin case quietly comes down when holding

thread end coming from bobbin case and shaking it quietly up and down.

Whip stitch | 0.15~0.3N To such an extent that bobbin case barely comes down when holding thread

end coming from bobbin case and shaking it somewhat strongly.

Turning tension adjust screw @®clockwise will increase bobbin thread tension and turning it
counterclockwise will decrease the tension.

Adjust the bobbin thread tension to lower for synthetic filament thread, and to higher for
spun thread .The thread tension is higher by approximately 0.05N when the bobbin case

is set to the hook since idle-prevention spring is provided.

» CAUTION : When bobbin thread tension is adjusted, check the needle thread tension
setting of the memory switch.

16



(6) MFTHIZ2EEJ7 ¥/ Installation of bobbin case.
*ER: ATHIERRBINERANGEY, HXERE, W\DEEIRESER#T,

% WARNING: To protect against possible personal injury due to abrupt start of the
machine, be sure to start the following work after

D FHERTEINTF .

2) AHNERGHO, FKHIN
Fo RFHIL B —E L
B W 3 W ) P

1) Lift up and hold bobbin case latch lever between two fingers.

2) Push the bobbin case into the hook so that it is supported by the hook shaft @ and
then snap in the latch lever. Press the bobbin case until the predetermined position is
reached, and it will click.

» CAUTION: If the bobbin case is out of the predetermined position, it can jump out
from the hook to cause the needle thread to tangle on the hook shaft.
Check to be sure that the bobbin case is properly installed in the correct

—— - —

position.

17



(7) YA JIH 2235 75 -/ Installing the knife

KER: AT HERARDERAS T, WX, FADSBILERRRET.

% WARNING : To protect against possible personal injury due to abrupt start of the

machine, be sure to start the following work after turning the power of and

ascertaining that the motor is at rest.

TEHE U KD SRR I VI T o
1) #1214 T @ ),
DI A TT @A Jr — D fa] B )
Ko
2) P NG Z)e, L0
TRV A L T ) R RS I R E) 0~

Imm A58 B, FFITRREE.

When replacing the knife with a new one, perform as follows.

1) Knife @can be easily removed together with the washer when removing

knife retaining screw @,
2) Adjust so that the knife, when lowered the knife bar by hand, is spaced

to 2 mm away from the top surface of the throat plate as illustrated

in the sketch. Then, be sure to place the washerand tighten the knife retaining screw.

inch—mm # & & /Inch—mm CONVERSION TABLE mm CONVERSION TABLE

P41 71 R~] /inch mm KR YA 71 )R] /inch mm KR
Knife size /inch Indication of mm Knife size /inch Indication of mm

1/4 6.40 13/16 20.60

3/8 9.50 7/8 22.20
7/16 11.10 1 2540

172 12.70 11/8 28.60
9/16 14.30 11/4 31.80

5/8 15.90 13/8 34.90
11/16 17.50 1172 38.10

3/4 19.10

18



[

V. %2

[

1. WU RIER K F B AR

* faf: AT PIIERBBINERN G F, FHRE AR, Il DAE LR

25 FEAT -

19

PLEF R B R 25, B FENLEHIE 2
BHAR FLIK o LB 5

()EHFF R
1) JEET R A T A
2) s EROBH 5 B R G
B RORIETFT T S 2 (8], A5t AT Al 21
R
3) FFREHEESE BT, sur
FFe R

QLET R I [F) 22
U I £ ) E TR, 1ENL
BB T IR B
2) 0 B R [2] 15 43 e N AR RN
FE R 8], A AT TR R
3) PN AT, HEHEAR IS R
FIHLE I
4) L, MRS TR Z R AR A
25 0.05mm, FE B R FEUkE,
/NG BEAR AR 2R 5

(3) A e e [ o A v
FH T8 7 R 5T @41 A HEAR [H] 52 25 @)
T St A JE A @R iy T P P52 5 10 2
A 0~0.2mm




(V. MAINTENANCE e )

[

1. Adjusting the needle-to-hook relation ]

* WARNING : To protect against possible personal injury due to abrupt start of the machine, be

sure to start the following work after turning the power off and ascertaining that the motor is at rest.

Adjust the needle-to-hook relation when
the needle enters the center of the needle
hole in the throat plate

(1) Needle bar height
Bring down the needle bar to the lowest point.
Insert the part [1] of timing gauge into the gap

between the bottom end of needle bar and throat

plate, where the bottom end of the needle bar

touches the top of the part [1] of the timing gauge.
Loosen needle bar connection screw @, and

adjust the height of the needle bar.

(2) Set the needle to hook relation in
the following way:

Rotate the hand pulley in the correct direction

until the needle starts to go up from its lowest

point.

Inset the part [2] of the timing gauge into the gap
between the bottom end of the needle bar and the
throat plate, where the bottom end of the needle

bar touches the top of the part [2] of the timing
gauge.

Loosen setscrew of the hook sleeve, and align
blade point of the sewing hook with the center of
needle hole. Make adjustment so that a clearance
of approx. 0.05mm is provided between the needle

and the blade point of the hook.

(3)Adjusting the bobbin case positioning
stopper

Adjust with setscrew @so that the contact of the
top end of bobbin case positioning stopper @and

the end of inner hook @is 0 to 0.2mm.

20



[

2. F£V12HI1H%/ adjusting the needle thread trimmer |

*ER: ATHILERREIERAN S FY,

HRERE, WASREIEESEEET.

% CAUTION : To protect against possible personal injury due to abrupt start of the machine, be sure

to start the following work after turning the power off and ascertaining that the motor is at rest.

(2) EYIIR R =R

(1 _E&YITIRTILE S s R
ERYIIIER I ARE R, ShGER L2 T B .
D PEABNITRIZL0, T 141))0.
) EEAFFE AR FD, ELEROM L
)71 @ (] B R A

(1) Adjusting the thread grasping force of the
needle thread trimmer
If the needle thread trimmer fails to provide
consistent thread grasping force, the needle thread
can slip off at the beginning of sewing.

1) If the thread grasping force of the needle thread
trimmer has reduce, loosen setscrew @and detach
needle thread trimmer @,
2) Slightly bend the top end of thread presser spring
©5o that it comes in contact with thread trimming
blade of upper knife @over the length with no
clearance and so that the needle thread trimmer
securely holds the thread regardless of the position of
the thread trimming blade at which the thread is

trimmed.

TEITER _EVIT) 22054 T @R B L) I 2 i e o 72 LU AU BN Ak RO 195 150

HREEREM, XA EA D) I B R .

HR4ED) 2 JRATNY, RSB0 HEAL BN R, TR Y) ]S A RL .

(2) Adjusting the height of the needle thread trimmer

To adjust the height of the needle thread trimmer, loosen setscrew @. Set the height of trimmer as low

as possible, provided that it does not touch work clamp check, in order to minimize the length of

remaining thread on the needle after trimming.

Note that the work clamp check tilts when sewing a multi-layered portion of the material, attach the

needle thread trimmer to slightly raise the installing position of the trimmer.

21




3. }_‘E Hﬁ] }:Ej] E‘Jﬁ%/ adjusting the presser bar pressure ]

FER: BT HERARERA ST, KA, F\ DS LR R

% CAUTION : To protect against possible personal injury due to abrupt start of the machine, be sure to

start the following work after turning the power off and ascertaining that the motor is at rest.

J BA R s 3 S A 9 R 4T @
WA SRR 0, [k
I FI AR K, A AN 3 e 4

To adjust the pressure applied by the presser bar to fabric, turn presser spring regulator @. When the

pressure is not enough to prevent fabric from puckering, turn regulator @clockwise.

22




[

4. %ﬁ%ﬁ—[@ @ﬁ[ﬁm%%/Adjusting of the bobbin presser un}t

* HEE: ATHLEEREIERASEG, HLREE, F\DATSuEs k)

JEB#AT.

* CAUTION : To protect against possible personal injury due to abrupt start of the machine,

be sure to start the following work after turning the power off and ascertaining that the motor is at rest.

23

BT IR, Pk g
A7 BT B2 RE @ SIS AR 11 v A TEAR
RLA) FEORI PR B RN 8~15mm, 28
J5 PR et A RS T @ 1 B2 fir
H, FirRiEce,

Loosen nut @and adjust the position with
stopper spring @so that the distance from
the front end of machine bed to bobbin
presser @is 8 to 15mm when the sewing

machine stops. Then tighten nut ©.




5. éﬂ%%‘[ﬁj}/ Thread tension]

(1) Thread take-up spring (purl stitch )

1) The thread take-up amount of thread take-up spring @is 8 to 10mm, and the appropriate pressure at the start is

approximately 0.06 to 0.1N.

2) To change the stroke of the thread take-up spring, loosen screw @, insert a thin screwdriver into the slot of

thread tension post @, and turn it.

3) To change the pressure of the thread take-up spring, insert a thin screwdriver into the slot of thread tension post

Owhile screw @is tightened, and turn it. Turning it clockwise will increase the pressure of the thread take-up

spring.

(1) Ph&RME (EBiRSE)

DFkZ RO Pk L &N 8~10mm, 4
FEFE 0.06~0.IN 2 A BENE 2,

2) AR PR A R A BN IE T AN IRAT @,
R 22 T) 4% B 42 7K 77 A @ 1 sk 115 2 3
s

3) AR BRE ST K R LI, 15 (EMRE] @F 1 %
PR, R 22 JI3h B 45K AT @R Bk [
HFEANT . A e, PRETRTE TR
FEARSR, [ A fE, SREEARES.

Turning it counterclockwise will decrease the pressure.

(2) BEFTHLER AR
PREAT BhLk &, ARIEATELH

JE REBEAT I

a. 2 JERH, ITR AL A0
¥ % 1R4T @, [ RS BN A LA
b. ZEfHRI, EALAeH
B, PREFF PR D

(2) Adjusting the thread take-up amount of the thread take-up lever

The thread take-up amount of the thread take-up lever should be adjusted in accordance with the thickness of the

sewing products so as to obtain well-tightened stitches.

a.  For heavy-weight materials, loosen setscrew @®in thread guide @, and move the thread guide to the left

the thread take-up amount of the thread take-up lever will be increased.

b.  For light-weight materials, move thread guide @ to the right. The thread take-up amount of the thread

take-up lever will be reduced.

24



[ 6. JEVE22/K)7E T/ Cleaning the filter ]

KVER: ATHIERARHERNSEY, HXEAE, FADEE IR BT

% WARNING : To protect against possible personal injury due to abrupt start of the

machine, be sure to start the following work after turning the power off and
ascertaining that the motor is at rest.

TR FIE U 6 AT X

émnwmjﬁ%y L ESS O
N\ DI Sk 7 R e,

OB R K
— ) Kk iE IS 4L,

3)IEIEIE RO, L JEN %
PR RN E

& 5T 8B AL \ °
Hole under table

for fan

Clean filter @of the fan located on the bottom surface of the machine table (bed base) once every week.
1) Pull the screen kit @in the direction of the arrow to remove it.

2) Wash the filter @under running water.

3) Reinstall the filter @and the screen kit @.

25



WERRSERE. 4%/ TROUBLES AND CORRECTIVE MEASURES

W R J& 4t X 3R "
1. RZWE 1. SPATHTK yad i, OES AT #TK 15 —
2. BRAFREMRAE S R, BB | OSSP, Bg N | 24
3. JRMAREAEN, BN ) —
4. TR F] P I [B) AN X 5 OMFREM AR B, BEHIER: | —
5. ZiE AR O HH i B2 R B A% 114 (5] 25 1 [A] 5 19
6. MUAEZEAR, O FAmBRE TT 2B IR AN B 5 -
7. Bl O 1 BENLAT (10 5 1) v 5 14
8. MLEH R ET A 1T IR O H e LA 14
O H b4t 14
2. hREmE 1. E&YIJIRIFIS R O#EIR R 1Y) JI5KIF I [a] 5 —
2. IREEMBAAT R (REERITKST | ORESMh4ETK T —
58D
3. EEFEITEAN O T FN IEfhh 57 2&s 15
4. IREEMHEEE T TR, O E B —
3. PATHEEEAIS] | 1. “PATEBZRIK J7id 555 ORgHFATHL 7K 77 —
2. JREIK iR OS5 R ETK 775 —
3. HRAmEAATK T 5 O bR 2 235K 77 —
4. UREEHETEAIE) 1. SPATHTK 7id 55 O A~ FA7 5K 77 —
2. &Y EE OMNREREM AT FR&E FREE | 21
JH

3. & Bsh R K, OR/INRL R E IR & s 24
5. fOMEI4EEE BT | 1. InlEgEkk gt 59 ORI a4 47k 77 —
BN REE Y, REDIR | 2. JEREREK IR OS5 RETK 77 —
3. BEISURMRIG B RN SO H T £ O U A4 —
4. BEREEMNTR LSS ORI L L 7K 77 —
6. GEIEET 1. Rk it §5: OB KR TK /7 16
2. JREMR B K O F T IE#HL AR 724k 15
OREELESGH/IELZ; —
7. BiRZEH 1. HSLEEER, O HLFE JAVEE 46 B0 T /N —
2. BRI 45 4 OHER ML FUERL 19 F2B I 8] (42| 19

EAF T FF 0.5mm £ 47);
3. HUEHREEARLT OEHF RN =S 14
4. HUEHESHE O LT 14
5. WERARHEA BRI O R 878 P2 9 BT 45 AR « -
8. ZRZEIT 1. [EE s b O B8 T i) 225 TR T 21 52 1) -4 —
2. [EESETE L O Y3/ IS S i) 225 T IS 110 [ 44 5 % —
9. BEHIZR LA | 1. [, O 1Y N L] 25 AR 1 [ 2 41 4 —
JURN 2. [EEgETK I8 O Y3/ NS i 25 IS 18 1 ] 4% 5 52 —
10. MREENT B2, | 1. Zh%ETK L Es: OMY5RIBLETK /7 —

BE T LA 5

26




Trouble Causes Corrective measures Page
1.Needle  thread | 1. Thread tension at parallel section is too | O decrease the thread tension at | —
breakage high. parallel section. 24

2. Pressure or stroke of thread | O decrease the tension of thread | —
take-upspring is too large. take-up spring or decrease its stroke. —
3. There is a burr or scratch on the blade | OBuff the blade point of hook. Or, | 19
point of hook. replace the hook. —
4. Hook timing is not proper. OAdjust again the hook timing with | 14
5. There is a scratch on the thread path. timing gauge. 14
6. Attaching needle is wrong. OPolish the thread path with sand | 14
7. Needle is too thin. paper and buff it.
8. Needle tip is damaged. O Adjust again the direction, height,
etc.
OReplace the needle with a thicker
one.
O Replace the needle.
2. Needle thread | 1. Needle thread trimmer opens too early. | O Delay the opening timing of the | —
slips off. 2. Whip stitching is not formed at the | needle thread trimmer. —
start of sewing.(tension ). O Decrease tension at the start of
3. Threading needle thread is wrong. sewing. 15
4. Speed at the start of sewing is too fast. —
O Thread properly again.
O Set the soft-start function.
3. Wobbling at | 1. Thread tension at parallel section is too | O Increase the thread tension at | —
parallel section low. parallel section. —
2. Bobbin thread tension is too high. O Decrease bobbin thread tension. —
3. Pre-tension is too low. Oincrease pre-tension.
4. Wobbling at the | 1. Thread tension at parallel section is too | O Increase the thread tension at | —
start of sewing low. parallel section. 21
2. Position of needle thread trimmer is | O Lower the needle thread trimmer to
too high. such an extent that it does not come in | 24
contact with the presser.
3. Stroke of thread take-up spring is too | O Decrease the stroke of thread
large. take-up spring.
5Needle  thread | 1. Bar-tacking thread tension is too low. O Increase the bar-tacking thread | —
appears on the | 2. Bobbin thread tension is too high. tension. —
wrong side of | 3. Number of stitches of radial shape is | O Decrease the number of stitches —
material at too many. O Decrease the number of stitches. —
bar-tacking section | 4. Tension at the end of sewing is too | O Increase tension at the end of
in dumpling many. sewing.
condition.
6. Stitches float. 1. Bobbin thread tension is too low. Olncrease the bobbin thread tension. 16
2.Bobbin thread comes off bobbin case. Operform proper threading the bobbin | 15

case.
Otake care that the winding amount of

bobbin thread is not excessive.

7. Stitch skipping

1.

Button hole is small in terms of the

O Replace the presser with a smaller

27




size of presser.

one.

19

2. Material flops because of light-weight. | O Delay the hook-to-needle timing.
3. Attaching needle is wrong. (Lower the needle bar by 0.5mm); 14
4. Needle id bent. OAdjust again the direction, height, | 14
5. There is a burr or scratch on the blade | etc. —
point of hook. OReplace the needle.
O Buff the blade top of hook. Or,
replace the hook.
8. Thread frays. 1. Number of stitches of the stitching is | O Increase the number of stitches of | —
too small. tie stitching at the end of sewing. —
2. Width of tie stitching is too wide. O Narrow the width of tie stitching at
the end of sewing.
9. Length of needle | 1.  Width of tie stitching is too narrow. OWiden the width of tie stitching at | —
thread remaining at | 2.  Tension of tie stitching is too low. the end of sewing. —

the end of sewing

is too long.

O Increase tension at the end of

sewing.

10. Needle thread
breaks at the start
of sewing, or the
wrong side of

seam is dirty.

1. Tension at the start of sewing is too low.

O Increase tension at the start of

sewing.

28




10.

11.

12.

CONTENTS

Hx

FRAME & MISCELLANEOUS COVER COMPONENTS I ..........ccooviiiinnnn 01
PLFEERAE 1

FRAME & MISCELLANEOUS COVER COMPONENTSII..........cocceoinnn, 04
PR 1T

MAIN SHAFT COMPONENTS.........uiiiiiit ittt 07
Mt s

HOOK DRIVING SHAFT COMPONENTS........cooitiiiiiiaie it 10
TR

PRESSER& FEED COMPONENTS. ...ttt 12
e SN VN

NEEDLE BAR ROCKING COMPONENTS.........ocviiiiiiiiiiii e 15
EEHE

NEEDLE THREAD TRIMMER COMPONENTS. ........coooiiiiiiiiiiiie e 17
EogEntt

BOBBIN THREAD TRIMMER COMPONENTS........ccoooiiiiiiiiiiiic e 20
Iz 1

CLOTH CUTTING KNIFE COMPONENTS. ......cooiiiiiitiiiiiiiiic e i 23
IR TIER
ACCESSORIE PART COMPONENTS.........utii it 25
B ...
THREAD STAND COMPONENTS. ...ttt 27
LRI
CONTROL BOX COMPONENTS........iiiiiiiiiiiiiiit e 28
HL IR A






L SKER, MR RT

FRAME&MISCELLANEOUS COVER COMPONENTS I

1 20025842 | F#& ¥ UPPER_COVER 1
2 10003883 | I #24T SCREW 6
3 |20025843 |k LEFT COVER 1
4 [10003883 | A #ilB4T SCREW 2
5 120003383 |/ @R LEFT COVER B 1
6 110003883 |/F st 24T SCREW 4
7120025840 [PRLEATBIH THREAD TAKE UP_LEVER COVER 1
8 |10003883 |BhZATBiHiR4T  |SCREW 1
9 120025839 |tk FRONT COVER 1
10 110003883 |t iZ4%] SCREW 3
11 20025844 |J5 =k MOTER COVER 1
1210003827 |J5 HiZ4T SCREW M5 L=16 4
13 [10003446 |52k CABLE CLAMP 1
14 110003399 |Hi£EJe 24T SCREW M4 L=10 1
15 (10065185 |&JGLOGOHL B HR 2H 44 |LUMINOUS LOGO CIRCUIT BOARD ASSEMBLY 1
16 KIELOGO LUMINOUS LOGO 1
17 120003432 |JEHR Al 75 4% HOOK OIL SHIELD COVER COMPL. 1
18 10003881 [ Bl #i24T  [HEXAGON SOCKET HEAD SCREW M5%6 2
19 |10005987 |#FEHhbs & GROUNDING SYMBOL 1
20 10003399 |4 LR EHE4ET SCREW M4 L=6 1
21 [10003359 |if £kl THREAD GUIDE TROUGH 1
22 |10003419 |45 2% TAKE-UP THREAD GUIDE A 1
23 [10003396 [MZ4T SCREW M5 L=8 2
24 10003423 |/ Zk% TAKE-UP THREAD GUIDE B 1
25 10003873 | Fid#k4h NEEDLE BAR THREAD GUIDE 1
2610008936 |Z 415 mhd SAFETY LABEL 12 1
27 110003353 [/ #% 4 CLOTH PLATE WASHER 1
28 10003426 |JEEHR Al 55 AR H RUBBER PLUG 1
29 (10000091 | I 7 i i 2 PLUG D=7.5 1=3.5 2
30 [10003399 [WZ4T SCREW M4 L=6 6
31 10011136 |75 &5 Hi i jh & RUBBER PLUG 1
32 (10011099 [ %E RUBBER PLUG 2
33 (10003880 |JEHR i i I ZE RUBBER PLUG 1
34 (10011099 [nhgE RUBBER PLUG D=12.5 L=4 3
35 10003871 |JhZE RUBBER PLUG 2
36 (10003402 | ML LEFEIRET SCREW M6 L=10 4
37 (10003832 |JEHESN K24T HEXAGON BOLT 4
38 10011232 |ZHAH'E 84T [SCREW M6 1=6 2
39 [10003870 |sShIFR4At: SWITCH ASM. 1
40 [10003875 | #hTT e AFISET [SCREW 2
41 110000131 [ FJe2R 284014 [PRE_TENSION CONTROLLER ASM. 1
42 110000167 [PiHR T 264E THREAD GUIDE BAR 1
43 110003878 |JEJE BED BASE 1
44 (20003381 |JESE S5 =R BED REAR COVER 1
45 110003358 [Hksk CABLE CLAMP 1
46 10000405 |jHiZE RUBBER PLUG 2




47 110003413 |HRHIE R4 8 2 5EAE[VCS STUD A 1
48 10003397 |\ 224840 [FAN SHELTER ASM 1
49 110003347 |HLLEREEE HINGE BUSH 1
50 10003884 |44y HINGE PIN 2
51 10003443 |Hl3k )5 5 HINGE PLATE A 1
52 110003831 |Hl k% sk HINGE PLATE B 1
53 110005504 |52 f} NUT M6 8
54 110003888 |% 4= FF K411 SAFETY SWITCH COVER 1
55 |10003395 |JEs FEH BEHBAT H ) [WASHER 6. 1X18. 5X2 4
56 10003453 |#4HAR OIL SHIELD 1
57 110003415 [JEFEHIT RUBBER A 2
58 [10003829 |JEJE K 14 CUSHION 1
59 10003415 [JEEREHAT RUBBER 1
60 [10003451 |Jec JiE [ £ 7 STOPPER RUBBER 1
61 [10003357 |JERERRIR A RUBBER CUSHION (B) 4
62 [10003350 [l K& EEAZKE  |RUBBER HINGE 1
63 110003875 |4yt IZ4%] SCREW 1
64 [10025134 |&JEBif = SHELTER_CLAD 1
65 [10003875 [MZ4T SCREW 2
66 10025133 [ X\ 24t FAN ASM 1
67 [10003444 |RsiB4T A AL FAN SCREW ASM 2
68 |10053703 | sz 30 SWITCH GUARD 1
69 |10003454 [sahTFRAN#EMR  [SWITCH BASE 1
70 [10013852 |#Z4T SCREW 1
71 110003418 |57 a5 M 22 kR FRONT COVER MOUNTING PLATE 1
72110003355 |JEEHR AT 56 HRE FRONT COVER PLATE PIN OF BOTTOM f 1
73 110003887 |42k} NUT M3 1
74 (10003874 [M3%1442%] SCREW M3 L=14 1
75 [10003398 |#Z4T SCREW 1
76 10003828 |JEAR Al 7 A 3 # 4 [BOTTOM _PLATE FRONT COVER SPRING H 1
77 10068355 |22k [POWER SUPPLY MOUNTING PLATE PAD 1
78 [10057431 |HAYRFF K245 KE  |POWER SWITCH MOUNTING SEAT 1
79 110068969 |HiyE 2Rtk 24T  [POWER SUPPLY MOUNTING PLATE SCRE 2
80 10067093 [Jm B itk REAR TRIM PANEL 1
81 [10003399 |)& & itk dR4T REAR TRIM PANEL SCREWS 3
82 [10042402 |RE4n CARD BUCKLE 2
83 [10053628 | 'EFIMRE] CARD BUCKLE SCREWS 4
84 HA A A Sk CIRCUIT BOARD PLUG 1




2 FRAME & MISCELLANEOUS COVER COMPONENTS 11

|

BLIERBAFLT e s e e e s e e e |

o
) " "% e s
\-

O A\ 37 29 #

35
43

-~
-~

|

144&5@?%%&E3 6

y

7

P

7

17

|
l £-3
o

"};@e@'?“@

)

wn

s .. .8

ap=t]
i
1

O
o o N

RO



2. L4 1

FRAMEE&MISCELLANEOUS COVER COMPONENTS IT

= =
1 |10000650 |32k B rig ek ASSY AT SOLENOID 1
2 [10000742 |3EEAT AT SHAFT 1
3 110000651 | JeZkH ik B AT SHAFT HOLDER 1
4 110050674 | D 1744 RETAINING RING 1
5 [10000755 |F4=/r4% DISK STOPPER 1
6 [10000756 |k s DISK STOPPER HOLDER CAP 1
7 10003399 |HZEJeiBsT SCREW M4 L=6 4
8 110000754 | iEHATIEREE K B NUT 2
9 110000743 |4basiB4T SCREW 3
10 [10000731 | 46625 Fri84T SCREW M4 1=8 1
11 [10005490 |2k da g Bkiz4T SCREW M L=10 3
12 110013019 |#4FEHR4ET SCREW 2
13 110000746 | &2k 5 R SCREW M3 L=4 1
14 110011232 | Je2kas S FEIZET SCREW M6 L=6 1
15 110009471 |iEREERGIER: NUT 1
16 |10005415 | ZEHRGCIRET 38 SPRING WASHER 1
17 110001122 | jh%s LUBRICATING OIL WICK STOPPER 4
18 [10000069 |#kk% TAKE-UP SPRING 1
19 110000749 | 2k 2% i THREAD TENSION POST BASE 1
20 [10000753 |EREATHELRE THREAD TENSION SHAFT COLLAR 2
21 10000732 | &2k H gk 42 el THRUST COLLAR 1
22 10007123 | ZZpp 3 ImizsT UTT SUSPENSION SCREW 9 1
23 110000766 | =4rdkdHAE ASSY THREAD TENSION POST 1
24 (10000741 [ALE N85 GUIDE PLATE 1
25 110000752 |fEIEF A A BUSHING 1
26 (10000758 | W7 £ A6 A% 12 THREAD BREAK DETECTOR A 1
27 10056117 |ZeLk st ASSY BOBBIN THREAD WINDER 1
28 [10011096 | #R ¢4 L2 44 BOBBIN FITTING BASIS COMPL. 1
29 [10004497 |[#xHIAR ADJUSTING PLATE 1
30 [10004486 [ VERTICAL ROLLER WASHER 2
31 |10013038 | Ze2k#s ke fil 14 Pl E-RING 1
32 110004494 |30 PRESSER FOOT SPRING 1
33 |10000822 |#Zkimik BOBBIN CUSHION 1
34 110006151 |Efrdk BOBBIN CAM SHAFT COMPLE. 1
35 |10004501 |3%% SPRING 1
36 |10008773 |#%fkike BTW RUBBER RING 1
37 110009937 |8 LATCH SPRING 1
38 110000823 | £z LA+ ASSY BTW SHAFT 1
39 110000735 |k FARIEET SCREW 9/64 —40 1=13.5 1
40 110000736 | T-Wi BOBBIN LEVER 1
41 110000737 |ZRZRH iR BOBBIN ADJUSTING PLATE 1
42 110000759 | £k & i 1 ARIRAT SCREW 9/64 —40 1=5.0 1
43 110004485 |£aZHh0%Y Al RUBBER RING 1
44 10006142 | LeLk 231230 HR Gh 42 ] RETAINING RING 1
45 110011101 |Zezkisig4sT SCREW 11/64X40 L=11 3
46 [10003088 | Zesk I 2k a5 2445 BOBBIN THREAD TENSION ASM. 1




47 10004503 | ¥kl b2 BE THREAD TENSION NUT 1
48 110004391 |Jesk& THREAD TENSION SPRING 1
49 110004393 |JeZkiR BOBBIN WINDER TENSION DISC 2
50 10003089 | it kAR BOBBIN THREAD TENSION ROD ASM. 1
51 10004507 |2k geiz b} NUT 11/64-40 1
52 |10011149 |%e£kb) 7] THREAD CUTTER 1
53 |10000164 |Ze2k i) JIMB4T SCREW 1/8-44 L=2.9 2
54 |10000733 |ZeLkil £k THREAD GUIDE 1
55 |10010668 |ZezkitLkirizs] SCREW 11/64-40 L=7.8 1




3. MAIN SHAFT COMPONENTS

i 4




3. Ly

MAIN SHAFT&THREAD COMPONENTS

(=

(87

NO. | Part No. g Description B
1 110053752 | HhAt2H 4% THREAD TAKE UP ASM. 1
2 110009777 | HLeAT K HlK BEARING 1
3 110003552 | FRLRAT /N 7k BEARING 1
4110000844 | PkLRIEAT THREAD TAKE UP CRANK 1
5 110014511 | PR ATfi7k BUSHING 1
6 110052926 |EFFFIEME BUSH 1
7 110004161 | PhLATiTLLE THREAD PASS BUSH 1
8 110000856 |#kZAT LINK TAKE UP 1
9 110000846 | HkZk ik NEEDLE BAR CRANK 1
10 [10000857 | %£HFF&EAT NEEDLE BAR CRANK ROD 1
11 [10010537 [ HkER AR AC i iR 4T LEFT SCREW 1
12 10025862 | I-#i i flik BEARING 1
13 10025881 | F%hwifhk BEARING 1
14 10005747 | BRERAT 4% b v -t 7 BEARING 2
15 [10005786 | HRZR AT EE iR £ fli 42418 |BEARING SUPPORT 2
16 [10000839 | F#iFiHIE BEARING HOLDER 1
17 110013112 |24 BRkzh% BOBBIN WINDER DRIVING WHEEL 1
18 10000862 | &1 FT il 5 A7 iR 4T COUNTER WEIGHT SCREW 1
19 [10000861 |44 HikE COUNTER WEIGHT 1
20 [10000868 |iEf%mTHe COUPLING 1
21 [10053759 | F4hifa] AR HLAL AC SERVO MOTOR 1
22 10000841 | F#h MAIN SHAFT 1
23 10000831 | &1 AT Hh 7 5 2 R4ET SCREW M8 L=16 1
24 (10000860 | _F-#ifa] iz FEALARAT SCREW M5 L=20 4
25 (10012162 | P2k dh i 24 FBEET SCREW M5 L=5 2
26 110012062 | EEh%CHE4T SCREW 11/64-40 L=6 2
27 |10011232 |uB4T SCREW M6 L=6 6
28 110000314 | EHhs s 24T SCREW M6 =8 6
29 10000779 | F#hamde AL SPROCKET A 1
30 [10000855 [ B2k ih 4 THREAD TAKE UP CRANK SHAFT 1
31 [10000845 [ HkZE il i 4] THRUST COLLAR D=7 W=8 1
32 110000842 | &5 ki TIMING BELT 1
33 120000359 |54 44 IDLER ASM. 1
34 [10003239 | tEEe 4 1E RETAINING RING 2
35 [10000835 | V40 2H 4 ] e iR 5T HINGE SCREW 1
36 110000877 |1EFCIRA TR IDLER FIXED PLATE 1
37 10000875 |¥54: IDLER PULLEY 1
38 [10000899 [+4pE INTERMEDIATE SPROCKET WASHER 1
39 [10000876 |t5%b12E} NUT M10 1
40 10049817 | F#iX UPPER SHAFT FAN 1
41 10000874 |t5%c12He SCREW M10 L=42.5 1
42 110003594 | 5% fl & BALL BEARING 2
43 110000836 | i 56 A A4 U T wR T T4 B WASHER 1
44 110000865 | PEECALAF R T IEET SCREW M6 [=14 1
45 10000838 |i%E$E )5 e COUPLING 1
46 (10011227 [#g ik RUBBER COUPLING 1




47 10009074 | hB4T SCREW M4 L=4
48 [10052927 | EHATEFT AL NEEDLE CONNECTING ROD ASSEMBLY
49 |10060510 |HkLATLH;: THREAD TAKE UP ASM.




4. HOOK DRIVING SHAFT COMPONENTS
Ao




4. T # &4

HOOK DRIVING SHAFT COMPONENTS

= =
1 |10007410 | T %l 5i il B il & BEARING 2
2 110003544 |4 Bhats & il BALL BEARING 2
3 |10003581 | i) il il BEARING 1
4110003600 | F &b & ik BEARING 1
5 [10000897 | FéhniihmeE BEARING SUPPORT 1
6 110000891 | FHiHHE BUSH 2
7 110000929 | %l 428 RETAINING RING 2
8 [10000892 [ Fih HOOK DRIVING SHAFT 1
9 110000895 | FHHIHE HOOK DRIVING SHAFT METAL 1
10 [10000902  [JiE#R fitih £ 414+ HOOK SLEEVE ASM. 1
11 (10000898 | % By %o 4l INTERMEDIATE SPROCKET SHAFT 1
12 110000899 | #ifi Byt & i 124 Bl INTERMEDIATE SPROCKET WASHER 1
13 110033423 |jekk HOOK COMPL. 1
14 110000775 | FahF4 CROWN KNOB 1
15 |10011232 |47 SCREW M6 L=6 12
16 (10000883 [ftihE K EH FELT 1
17 [10000893 | FihjGHERE BEARING SUPPORT 1
18 |10000900 |4 Bha %6 SPROCKET B 1
19 (10000774 | FHbiEe SPROCKET C 1
20 10000901 | %hz& e INTERMEDIATE SPROCKET RING 1
21 110000896 | T #h a4 & w1 WASHER 1
22 110000887 |yl &R ADJUSTING SHAFT 1
23 10000885 | i 5 1d i R £F SDJUSTING NUT 1
24 110000884 |y £ iff iR 4T SCREW M8X8 1
25 10000882 |fLiliE/NEH FELT 1
26 110007800 |ty & BT TUBE 1
27 10008069 | & 23k 0IL WICK 1
28 [10000880 [#&:t: BOBBIN 1
29 10006759 |#7% BOBBIN CASE ASM. 1
30 [10000881 | EtRALiH EIR4T SCREW 4
31 |10061650 | #4391k OIL BAFFLE PLATE 1
32 110009529 |#24T SCREW M3X3. 8 1




5.PRESSER & FEED COMPONENTS

Hefl . EEHB A

38

———— e ———

12



5. B, R E 4

PRESSER & FEED COMPONENTS

(=

(87

NO. | Part No. g Description B
1 [10000796 [i%k}HAL FEED MOTOR ASS’Y 1
2 110049543 |iERHE N 25 FEED SENSOR ASS’ Y 1
3110000004 |3kl A RS BEARING SUPPORT 2
4 [10000005 | %4 EH THROAT PLATE BASE COVER 2
5 10000955 | ikl FEALIE 2R MOTOR BRACKET 1
6 110000970 |k A BRENFE 4L AT PULLEY B 1
7 110000056 |36k} Ee 44 PULLEY C 1
8 110000003 | %e4H SUPPORT SHAFT 1
9 110000067 | [F]A7 i [l g B TIMING BELT HOLDER 1
10 [10000000 | i%k}4h FEED SHAFT 1
11 [10000066 |3k} ) FEED GUIDE SHAFT 1
12 (10000945 |i%k}22 FEED BASE 1
13 (10000020 [iZ&RHR WORK CLAMP_CARRIER 1
14 10000957 |3k} E 2 [ 5E iR SENSOR PLATE 1
15 10000002 |i%k}ir 514 FEl THRUST COLLAR D=7 W=8 1
16 10005747 |EkFiEe kK BEARING 2
17 10000007 | B pa) E FyBR 5K BEARING 1
18 (10003681 %% BEARING 2
19 10000984 |3 K& I H ] 2 BRET SCREW M3X10 1
20 [10003399 |#24T SCREW M4 L=6 4
21 110003399 | [F)25 iy [l g B ] 5E iR 4T SCREW M4 L=8 2
22 [10000342 |#24T SCREW M4 L=10 6
23 110003402 |34} H AL IE] 52 A S R ET SCREW M6 L=10 3
24 110010735 3R} HUMLEE E HAC IR ET SCREW M6 L=18 1
25 110012162 |124T SCREW M5 L=5 5
26 (10011232 |#24T SCREW M6 L=6 2
27 10000001 |[iXKLFEEHs TIMING BELT 1
28 110000019 | /iA s b dB4T SCREW M4 L=5 4
29 [20007581 |G KB HALZH A ASSY PBL GEAR MODULE 1
30 [10041711 |35 HLAL CLAMP _MOTOR ASS’Y 1
31 |10000795 |36 & BEVET #HAR PBL FRONT LINK 1
32 10000794 [ IR Bh i PBL _GEAR’ S 1
33 110000946 |4 5B A %0 4 PBL GEAR SHAFT 1
34 (10000793 |6 5 ik PBL_L_LINK 1
35 |10000064 |46 5 HIKEFT PBL_LONG_ROD 1
36 |10000951 |k HEREIEET SCREW 3/32-56 1=1.9 2
37 110000962 | ¥ AR 414 PRESSER 1
38 [10000863 |4 He Al HE L[] s R AT SCREW M4 L=10 4
39 [10000933 |46 Mok 56 il 55 2 IR AT SCREW M6 L=5 5
40 [10000261 |#24T SHOULDER SCREW D8 H3. 2 4
41 110000965 |F6 5% ASSY PBL GEAR L 1
42 10063611 |4 H A AL e Rk LA ASSY PBL MOTOR BASE 1
43 110000939 | EAFAIH] 544 PIN, SHORT 1
44 110000940 |37 JHA0 AL ER4ET HINGE SCREW D=7.94 H=2 1
45 110000937 |[WEEhET SLIDE ROLLER 1
46 110000936 |EENRE TS E COLLAR 1

13




47 110000949 | JEAFE PBL COLL SPRING 1
48 110000950 |[J45%48 PBL_FINGER GUARD 1
49 110000948 |$6 554 PLB GUIDE 1
50 110000942 | L2 S 4R PBL LIFTING PLATE 1
51 10000934 |JEAFSE PBL METAL 1
52 (10000932 |4 )& S e PBL POSITION BRACKET 1
53 [10000931 |[EAF PBL PRESSER BAR 1
54 |10000935 | JEATiEREBR PBL ROLLER BASE 1
55 |10000938 | ¥H B3R T IEEH PBL ROLLER SHAFT 1
56 10003399  [i&kHHR [ 2 84T SCREW 2
57 [10000930 |iHEmE4T PBL SPRING REGULATOR 1
58 (10000944 |3&)E S48 PBL WORK CLAMP ARM 1
59 10000065 |6 5B 424 PBL WORK CLAMP ARM SHAFT 1
60 [10009074 |74 i e A i8] SCREW 1
61 110005405 |# 45 4L0R4T SCREW M4 L=9 1
62 110009103 | JEATZ ek [ 2 iR 4T SCREW M4 L=16 1
63 10002802 | &I Im] S AR BRET SCREW M5 L=8 2
64 110005490 |3 - SR [ 5 24T SCREW M5 L=10 4
65 110005139 |46 s B AL 8 AR BRET SCREW M5 L=12 4
66 110012162 |IEBhE TS5 % e85 SCREW M5 L=6 2
67 110000941 | 4171 6K UTT CLOSE CAM 1
68 110000261 |36 s BT ET Hh AWl A0 ET SHOULDER SCREW D8 H3. 2 1
69 [10000933 |45 5 b [ e iR 4] SCREW M6 L=5 1
70 110004529 | & RHIZHAE: WORK CLAMP CHECK HOLDER 1
71 [10000008 | & A WORK CLAMP CHECK HOLDER 1
72 (10000961 |44 & g s WORK CLAMP CHECK SPRING 2
73 110000068 | [ & FE4Y WORK CLAMP CHECK SPRING SET PI 2
74 (10000009 |34 & e WORK CLAMP CHECK SPRING SPRING 1

14




ONEEDLE pap ROCKING COMPONENTS
E4H g




6. 44

NEEDLE BAR ROCKING COMPONENTS

= =
1 20019529 [#BEFHMLZS At MOTOR MOUNTING ASSY 1
2 10009008 | 24T SCREW M6 L=16 4
3 110052936 | #EEF ML LR MOTOR BASE 1
4 [10000863 [424T SCREW M4 L=12 4
5 110052932 |424t#hin MOTOR LEVER 1
6 [10012162 [424T SCREW M5 L=5 6
7 110000059 | $BEF KIEAT Z1GZAG LEVER REAR 1
8 110000996 | FE41 AT 414 71GZAG ROD ASM 1
9 [10000983 [iE&l/NEIE SHAFT HOLDER LINK BUSH 2
10 110000997 | #EEl/NEFTF 71GZAG ROD 1
11 (10000981 |42 EATHY JUNCTION SHAFT A 2
12 110000991 |{#4145E BUSHING REAR 1
13 [10060583 |#EEHEHATE BUSHING 1
14 [10060584 |[#4[E THRUST COLLAR D15 W1l 1
15 [10040233 | EFAT 22501 Pl SCREW M6 L=6 2
16 110060588 | &I AT 4Esh 2L 44 NEEDLE BAR FRAME ASSY 1
17 10052930 |424t%h BALANCE SHAFT 1
18 [10061373 |44 PIN 1
19 [10060589 |%FAT4%zh4E NEEDLE BAR FRAME 1
20 (10000982 |4H4FE NEEDLE BAR METAL 1
21 110000953 |%&F4F NEEDLE BAR 1
22 [10000952 |4HHTZ£:4 NEEDLE BAR BOBBIN THREAD GUIDE 1
23 110002447 | HlL4t NEEDLE DPX5 #11 1
24 110060582 | B4R ROOFING PLATE 1
25 10005197 | yhiEs LR ROOFING PLATE 1
26 [10005050 |#24T SCREW M4 L=4 1
27 10005263 | & Hof NEEDLE ROD SLIDE BLOCK 1
28 [10005379 |#24T SCREW M4 L=4.5 2
29 110005326 | &I AT AT B NEEDLE BAR CONNECTION SLIDE 1
30 [10060581 |41 4T 4 Fi i e A NEEDLE BAR FRONT FIXING PLATE 1
31 |10060607 |i24T SCREW 2
32 110060585 | FFH ROOF 1
33 110052928 |%&FHAFiERAE NEEDLE BAR CONNECTION 1
34 110000973 |#24T SCREW 1
35 [10000882 |fitiiE/NEH# ROOF 1
36 110000998 | FEEF H AR 244 MOTO PLATEN ASS 1
37 |10001000 | 4E% AR 4N PIN 1
38 [10000999 |34t EHR MOTO PLATEN 1

16




7. NEEDLE THREAD TRIMMER COMPONENTS

VI

17



7. LUK H

NEEDLE THREAD TRIMMER COMPONENTS

(=

(87

NO. | Part No. g Description B
1 110003215 | gk ylLdist ASSY UTT MODULE 1
2 110003248 |4 E-RING 3 1
3 110003358 |4k CABLE BAND 1
4 110002076 |#EF] NUT M4 2
5 110000994 |#2E} NUT M5 4
6 10002765 |#4[E WASHER 4. 3X9X0. 8 1
7 110000984 | WEET 44 SCREW ASM. 1
8 110003496 |HhfhiiE4T SHOULDER SCREW D6 H2. 6 1
9 110002762 |[W24T SCREW M4 L=6 2
10 110003399 | - U)ZRA% K aS 2o 54T SCREW M4 L=6 2
11 [10003298 |[#24T SCREW M4 L=8 1
12 10003399 | B4k HALERET SCREW M4 L=10 4
13 [10009037 |[#24T SCREW M4 L=12 2
14 10003881 | _EV)zkximiZE]l HEXAGON SOCKET HEAD SCREW M5X6 2
15 [10002802 |[#24T SCREW M5 L=8 2
16 [10003442 |55 i24] SCREW M5 [=8 2
17 [10002497 | FUNZ&paekfs s 1F ASSY UTT RELEASE ARM B 1
18 110003262 | FaZe AT & 24T SCREW M4 L=5 1
19 [10012162 |44 K 24T SCREW M5 L=4 2
20 [10012162 |H#24T SCREW M5 L=5 4
21 [10003256 |l dB4T SHOULDER SCREW D6 H3. 2 4
22 110002755 |#hhidg4T SHOULDER SCREW D8 H4 1
23 10003266 |ffif7iB4T SHOULDER SCREW D8 H15 3
24 110002767 |3%E SPRING 1
25 110002760 | %M THRUST COLLAR D8 W9 1
26 10002469 | EUIZE S KEA UTT ARM A 1
27 (10002766 | Fi4EEB UTT ARM A 1
28 (10003263 | U J7#44F 22 254K UTT BASE PLATE 1
29 110000021 | Y rvEeEAE UTT CAM ROLLER 2
30 [10002803 [ EYI&MNECIRAE F M #R%]  |UTT CAM ROLLER SHAFT 2
31 110002531 |13 FHR UTT RATCH PLATE 1
32 110002533 | EYIZRIAERE A UTT RELEASE ARM A 1
33 |10003297 | #A%k UTT RELEASE LEVER BASE 1
34 110003222 | % UTT Y-DRIVE SHAFT 1
35 10002751 | FVIZRAE BHs 23R UTT SENSOR BASE 1
36 110002758 | 42k % S04 UTT SUPPORT ARM SPRING 1
37 110003226 | F17)4% 3 K UTT SUPPORT SHAFT 1
38 110002764 |Fv EjHARE] UTT SUSPENSION SCREW 4 2
39 [10002763 |[Fr & K24 UTT SUSPENSION SCREW 9 1
40 (10003495 | Hhf7iE R IBET UTT SUSPENSION SHOULDER SCREW 1
41 110003441 | FUNEREREFFA UTT THREAD PULLING LINK A 1
42 10003494 | EVIZRIERATB UTT THREAD PULLING LINK B 1
43 110002566 | FI4XHR UTT X-CAM 1
44 110003223 |HhE UTT Y-DRIVE ROLLER 1
45 110003222 |%h UTT Y-DRIVE SHAFT 1
46 110003215 | F4I£kEAL UT TRIM MOTOR ASS’Y 1

18




47 110049545 | V)LV A% UT TRIM SENSOR ASS’Y 1
48 10002495 | ALk IR shAFALAE: ASSY UTT RELEASE LEVER 1
49 110002568 | Y2y 4e4HAE ASSY UTT CAM 1
50 [10002448 | b2k i be s 414t ASSY UTT THREAD PULLING ARM 1
51 10002496 | _EYI2k™ % S mgbk 44 ASSY UTT CAM ARM 1
52 10002498 | )28 R A ASSY UTT SUPPORT ARM 1
53 |10014210 | EVIZRER 1 2 2 084T SCREW M5 L=12 3
54 110002761 | 77K bR #E BUTTON SUPPORT LEVER SPRING 1
55 110002450 | F417)4 44 ASSY UTT TRIMMER 1
56 10003248 |45 E-RING 3 1
57 110000994 |#2E} NUT M5 1
58 110003399 | 24T SCREW M4 L=8 1
59 110002762 | Y] JJ A 2L 0RET SCREW M4 L=6 1
60 110003396 | % EiB4T SCREW M5 [=8 1
61 [10003261 |5 % UTT GUIDE SHAFT 1
62 10003258 |5 T B AR UTT SUSPENSION PLATE 1
63 110003260 | L AT UTT THREAD PULLING LEVER 1
64 [10003259 |4k H UTT THREAD PULLING SHAFT 1
65 110003257 | 4Lk UTT TRIMMER CLOSE SPRING 1
66 [10003223 |HhE UTT Y-DRIVE ROLLER 1
67 [10051478 |1k E Sk GUIDE PLATE 1
68 [10010685 |#Z4] SCREW M4 L=6 2

19




8. BOBBIN THREAD TRIMMER COMPONENTS

F Y& AT

20



8. T &4

BOBBIN THREAD TRIMMER COMPONENTS

(=

(87

NO. | Part No. g Description B
1 |20007587 | FUIZRHHLRLLLE BTT DRIVE UNIT 1
2110001143 | FYIZmERALE ASSY BTT DRIVE CAM 1
3 110001164 | F Y0k Eshbr 4 4F ASSY BTT DRIVE LEVER 1
4 [10001012 [V)zkiEahin BTT DRIVE LINK 1
5 110001009 | FHIZk FAML 22250 BTT DRIVE UNIT BASE 1
6 110008447 |4 J)EShIRAAE ASSY BTT RELEASE LEVER 1
7 110001015 |4y JIAEBh AT BTT RELEASE LINK F 1
8 [10001014 |4y TIMEEKAT BTT RELEASE LINK R 1
9 110001024 | 1) 2R 15 ff Lo il LINK ROD 1
10 10002076 | M FS AT RRAT #2 R) NUT M4 1
11 110001146 | 5> JJ EZNRALFIRETUEEE  [NUT M5 2
12 10001022 | Rk AL LT TRIM MOTOR ASS’Y 1
13 110000984 | FUIZeAL KA IgE] 44 SCREW M3 X 10 1
14 [10010685 |15/ 2% 2 B AR R4 SCREW M4 L=6 2
15 110001010 | )Lk EHLA24ET SCREW M4 L=8 4
16 110012162 | FIZR ML FI5ET SCREW M5 L=4 2
17 (10001013 [ VIZR 185 - Co il iR ET HEXAGONAL BOLY 1
18 |10001021 | f& /4% 2235 bt SENSOR FITTING PLATE BT 1
19 [10049546 | R kit kas LT TRIM SENSOR ASS’Y 1
20 [10001029 |#24T SHOULDER SCREW D8 H10 2
21 110001124 | $49£R KB B0 I54T STOPPER PIN 1
22 [10000021 | E VR K UTT CAM ROLLER 2
23 110000919 | /L ECVRAEIELT UTT CAM ROLLER SHAFT 2
24 110001023 |4 JIFEhKATI84T SHOULDER SCREW D8 H2.9 1
25 110010554 |43 JIf& sl FRIgET SCREW M3 L=6 2
26 110025945 | F )Lk R4t THROAT PLATE BASE COMPL 1
27 (10003487 |[$44kiy PICKER 1
28 110000915 | F3RZH BT CLAMP 1
29 (10000910 | bk AR 5 BT CLAMP LEVER 1
30 |10001120 | FIREAMR BT PULLER 1
31 110001126 | 5> JIk 44 ASSY BT RELEASE ARM 1
32 110000022 | FYIZRAHFIRBIHR BT TRIMMER LINK 1
33 |10000918 | bk £k b SPRING 1
34 10000916 | E3kZRiR 4 8 K oe g4l WASHER 1
35 [10000070 [ FYILRAH M IRBNHR KIZET 4 |WASHER 1
36 110001123 | &HHR 3 OIL SHIELD 1
37 [10001017 [# 4 PLAIN WASHER 4. 3X12X1 3
38 [10001121 [ FUIZAREBEIEET 5 WASHER 4. 5X20X1 1
39 110001145 |5HHIEET SCREW M3 L=4 2
40 [10001051 |H#24T SCREW 3
41 10000041 | R J)HAFMEET SCREW M4 L=4 9
42 110000917 | _E3REL e 4] HINGE SCREW 1
43 110000071 | FUIZRAHAFIRANAR A HR4T  |SHOULDER SCREW D5 HI. 6 1
44 (10001144 | FUILRALE ISR 24T | SHOULDER SCREW D5 HI. 6 1
45 10001053 | ¥Rk MR b7 B MR AT SUSPENSTION SCREW 2
46 110001016 | F4ZRIKANHR PICKER ACTUATING LEVER 1

21




47 110001155 |5+ Joe2HAE ASSY THROAT PLATE BASE 1
48 110000072 | F )£ HR BTT LEVER 1
49 [10001127 | FY)JIEA4E ASSY BTT LOWER 1
50 110000074 |%H#R THROAT PLATE (K) 1
51 10001052 |44 tEEhk PICKER ACTUATING L LINK 1
52 [10001028 [4%42k 4 bebh PICKER BASE 1
53 |10001026 |44k i%E Feb 2 B4R PICKER BASE FITTING PLATE 1
54 110000912 | hEkR & fr 4y STOPPER A 1
55 10000913 | FEAR 5 A0 44 i BOBBIN CASE POSITIONING PLATE 1
56 110000040 | P4LREIRE] SCREW M3 L=4 1
57 |10001027 |48 23 HUIRAET SCREW M4 L=5 1
58 [10009104 [ FEAR & 1o £ RIS ET SCREW M4 L=10 2
59 [10010554 |JietR e hr g ] SCREW M4 L=6 1
60 [10001025 |44k IEHHE i8] SCREW M4 L=12 1
61 [10001010 | R Ik L2 B RIEE] SCREW M5 L=8 3
62 [10001125 |#24T SHOULDER SCREW D8 H2.9 4
63 10000918 [ F3R&kbR T SPRING 1
64 110001020 | %4 FF R4 SAFETY SWITCH PRESSING PLATE 1
65 110009529 | %4 A HRIEET SCREW 1
66 [10002076 |PHLIERE AIRETIREE  |NUT M4 1
67 [10001029 | $42ki&E R IgET SHOULDER SCREW D8 H10 1
68 [10001053 |P4&ktEShHACIRAT SUSPENSION SCREW 2
69 110001018 | $4284% s iR S IgET STOPPER PIN 1
70 |10001137 |y &4 OIL TANK ASM. 1
71 |10000073 |8 & AR OIL TANK PLATE 1
72 (10001135 [wh & 4I4FI2%] SCREW 6
73 110000911 | $42&EFEHEIAR PICKER BASE STOPPER 1
74 (10000039 [ £ 22 % KAZET STUD 1
75 [10001011 [ & 2 4 igsT STUD 1
76 110000914 | BEAR AL HE BTT SPACER 1
77 10001012 |[¥1Z4E30iR TANGENTIAL DRIVE PLATE 1

22




9.CLOTH CUTTING KNIFE COMPONENTS
VAL

23



9. YA 7] &R 4+

CLOTH CUTTING KNIFE COMPONENTS

(=

(87

NO. | Part No. g Description B
1110041709 | D45 J] A HLAL KNIFE MOTOR ASS’Y 1
2 110009103 | HLALIH 52 48 4T SCREW M4 1=16 4
3 110039445 | ML % %40 MOTOR BRACKET 1
4 (10000860 | HAL % 3 A0 s MR AT SCREW M5 L=12 4
5 (10039439 [E#H1ERF)H MOTOR DRIVE BLOCK 1
6 [10012162 [424T SCREW M5 L=5 2
7 10005139 | BRBHR [ e EET SCREW M5 L=12 1
8 110039441 | FALIR AN AT 414 CONNECTING ROD ASSEMBLY 1
9 [10000981 [ AT Hh i BELL CRANK SHAFT 1
10 [10039440 | 1) J] i FAE: KNIFE CONNECTING SHAFT 1
11 10001159 |iEfEkE42%T SCREW 1
12 (10051906 | 1] )% S A4 CUTTER SHAFT GUIDE POST 1
13 [10000863 |[#24T SCREW M4 L=12 1
14 10002760 [l SHRINK-RING 1
15 [10012162 |[W24T SCREW M=5 L=5 2
16 110001185 | JiAi J) Bhh & KNIFE BAR BUSH 1
17 10001169 | )45 J] % 4l KNIFE BAR 1
18 [10001181 | )45 J] 4l F & KNIFE BAR LOWER BUSHING 1
19 (10051994 (V)45 J] T g 4k RAG KNIFE GUIDE SLIDER ASSEMBLY 1
20 110003399 |5 |ItRIEET SCREW M4 L=8 2
21 110009668 | 542 BEAD FLANGE 1
22 (10001180 | V145 IRz EE KNIFE BAR BASE 1
23 110011824 | P J]BR ) BLAEET SCREW M6 L=12 1
24 (10001160 | ¥4 JJ%8 KNIFE FITTING BASE 1
25 10005139 | VIAi J) BLuZR4T SCREW 1
26 110001086 |45 7] KNIFE 1
27 10002765 | VA JIRRET H WASHER 4. 3X9X0. 8 1
28 10001189 |45 J)hE4T HEXAGONAL BOLT 1

24




10. ACCESSORIE PART COMPONENTS

RER
S .‘4 s
32. 40
<l
16 1/ 1
e
///
a 7
| | %)
11. 14. 15 K - 13
!.:—;f”df
\_/_,f"
438
8
12

(CrECeee

&

25




10. PR

ACCESSORIES PART COMPONENTS

e

(87

NO. | Part No. ik Description i
1 10001177 WLk ACCESSORIE BAG 1
2 110013185 |/MiZE22 T]5% SCREW DRIVER, SMALL 1
3 110010995 |42 J] v SCREW DRIVER, MIDDLE 1
4 110000880  [#2.0» BOBBIN 3
5 110002447 [HL% % EEEDLE DPX5 #11 #14 1
6 110009685 [H AT HEXAGONAL WRENCH KEY 1
7 110009689 | NIRRT HEXAGONAL WRENCH KEY 1
8 110006373 [/NiaE OILER CAP 1
9 (10000167 |PHHRIEZeHE: THREAD GUIDE BAR 1
10 [10003357  |JiC B BB AT iR RUBBER CUSHION (B) 4
11 {10001192 [V J] KNIFE 1 1
12 10013294 [/)MHiae OILER 1
13 110004455 |hif6 DEFRIX OIL NO. 1(600CC) 1
14 (10001093 ¥4 7] KNIFE 5/8 1
15 [10001092 | Y145 7] KNIFE 3/8 1
16 110001174 | =8 HOOK TIMING GAUGE, K 1
17 [20000415 | HERE B 47 S 444 ASSY SAFETY PLATE 1
18 10001338 | % 4=HR i SAFETY PLATE FITTING BASE 2
19 110011636 |‘Z44K SAFETY PLATE 1
20 (10001339 |Z4M4tt SAFETY PLATE INSTALLING PLATE 1
21 10011678 |Z4hRosE SAFETY PLATE RETURN SPRING 1
22 (10002880 |5 B A4 SPRING PIN 2X6 2
23 10011570 |4 HRIB4ET SCREW 11/64-40 L=7 2
24 110003399 |72 4R JFEMEAT SCREW M4 L=6 1
25 10000100  [%hfr i2 4] hg £ NUT 11/64-40 2
26 110011680 | %2 & HRET WASHER 4. 5X10X0. 8 1
27 110011677 |22 StRAMAIIEET HINGE SCREW D=6 H=10.2 1
28 (10011633 |3 & A7 4 TENSION SPRING RACK B 1
29 110011682 | EAr4Hig Rt NUT 3/16-28 1
30 10001289  |Hf7RET 3 A WASHER 7. 4X10X0. 8 1
31 (10010994 | K#Z42T]v¢ SCREW DRIVER, LARGE 1
32 110050264 | ZA4F M58 v PARTS MANUAL 1
33 [10006197 & HIZHA: WORK CLAMP CHECK HOLDER 1
34 (10011749 WLk SZA&FT HEAD SUPPORT BAR 4
35 110003832 AR EHRET HEXAGON BOLT 4
36 110003875 |t 2R WRLT 244 BOLT 1
37 10003395  |JiC HEE MR ET BT WASHER 6. 1X18. 5X2 4
38 110008323 | FERHITT K 22 3 ARURET WOOD SCREW D=4.8 1.=20 2
39 10003078  |Ji A g £ NUT M6 8
40 110037832 | HLFE LA T 5% ELECTRIC CONTROL SPECIFICATION 1
41 (10004247 |5F 44t TWEEZERS COMPONENT 1

26




| 1. THREAD STAND COMPONENTS

W22 8

ﬁ -@-.
SR

AN R (N /S

S

THREAD STAND ASM.

10007130

1

27



12. CONTROL BOX COMPONENTS

L Jog i ¢

L g i S L |

28



12. CONTROL BOX COMPONENTS

vo. | part No. Description Q-ty
1 110053754 CONTROL BOX ASSEMBLY 1
2 110001298 POWER SWITCH 1
3 110008323 SCREW 2
4 10053755 OPERATION BOX 1
5 110048837 1725 CABLE 1
6 | 10048838 L724-1 CABLE 1
7 110025146 1.524-1 CABLE 1
8 10049550 1,437 DISCONNECTION DETECTION CABLE 1
9 110024990 PEDAL UNIT ASM 1
10 | 10024458 PEDAL CONTROL ROD ASM 1

* check the model of the machine with the supplier Different years of manufacture may

have different details

29




Special parts list

Name Item number

9. bmm knife 10001092

12. Tmm knife 10001086
15. 9mm knife 10001093
25. 4mm knife 10001192

5 X35 Presser foot 10006179
b X 70 Presser foot 10028680
5X 100 Presser foot 10028685
K type small needle eye needle plate 10061804

Part Standard S Knitting K Feature L
Presser foot assembly 10004529 10062461 10049886
Needle plate 10000074 10061804 10000074
Transport plate 10000020 10000020 10007084
Presser foot lifter 10000944 10000944 10007086
Presser foot vertical guide 10000942 10000942 10007085
Upper cutter reset plate 10000941 10000941 10007079

30




	5780中性零件手册说明明书封面
	5780B说明书及零件样本（无封面）.pdf
	5780B说明书及零件样本（无封面）.pdf
	5780B机械操作说明书.pdf
	5780B零件手册（有封面）
	5780A零件手册目录.pdf
	5780B零件手册（无封面）
	机壳部件I图片.pdf
	机壳部件I表格
	机壳部件II图片
	机壳部件II表格
	上轴部件图片
	上轴部件表格
	下轴部件图片
	下轴部件表格
	送料、抬压脚部件图片
	送料、抬压脚部件表格
	摆针部件图片
	摆针部件表格
	上切线部件图片
	上切线部件表格
	下切线部件图片
	下切线部件表格
	切布刀部件图片
	切布刀部件表格
	附件图片
	附件表格
	过线架部件
	电控部件图片
	电控部件表格



	专用件表

	8-28-03.pdf
	页 1

	说明书第一
	页 1

	说明书第二页
	页 1

	说明书第一
	页 1

	晚上
	页 1

	晚上
	页 1

	8-29-6.pdf
	页 1

	未命名
	页 1

	未命名
	页 1

	8-31-5.pdf
	页 1

	9-3.pdf
	页 1

	Pusta strona



